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If yes defer until:
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The data taken for this test and report herein was done in accordance with FCC
Part 15 and neasurenment Procedures of ANSI C63.4-1992 and were rel evant the
procedures as specified in the sheets fromthe FCC attached to this test report.
G obal Certification Labs certifies that the data is accurate and contains a
true representation of the enission-profile of the Equi pnrent Under Test (EUT) on
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FCC I D MQOTT500- 33300
Description of EUT: 2.4 GHz RLAN PCMCIA Card
Manuf acturer: Lucent Technol ogi es
Brand mar k: Vocol | ect
Type: 11 Mops WLAN PC card

1 Ceneral infornmation.

1.1 Product description.

The Lucent Technol ogies 2.4 GHz 11 Mops RLAN PCMCI A card, type Wavel and Sil ver
Turbo (referred to as EUT in this report) with a 2 dBi antenna connected, brand
Vocol | ect, type PT-656022, is intended for installation in a wireless scanning
devi ce, brand Vocol |l ect, nodel TT-500-28300, type Apollo Tal knan Open or a
personal conputer with a suitable PCMCI A slot. The wirel ess scanni ng device has
a standard PCMCI A slot in which an approved RLAN PCMCI A card can be fitted.

The 2.4 GHz 11 Mops RLAN PCMCI A card has been previously approved by the FCC by
means of FCC I D: | MRALPCE24H. The addition of the 2 dBi antenna, brand
Vocol | ect, type PT-656022 has been classified as a pernissive class Il change.
Ther ef ore nmeasurenents have been perfornmed on the conbination of the previously
approved Lucent Technol ogies 2.4 Gz RLAN PCMCI A card with the 2 dBi antenna,
brand Vocol |l ect, type PT-656022 connected in order to justify the class |
per m ssi ve change.

The 11 Mips WLAN PC card features high-speed wireless connection, up to 11 Mps
and supports full nmobility and seanl ess roaming fromcell to cell (handover).
The air interface is interoperable with | EEE 802.11

The EUT is to be powered fromthe wirel ess scanning device or a persona
conput er and has no external power supply.

1.2 Related Submittal (s)/ Gant(s).
Lucent Technol ogi es 2.4 GHz RLAN PCMCI A card; FCC I D: | MRALPCE24H.
1.3 Tested System Details.

The FCC ID s for all equipnment, plus descriptions of all cables used in the
tested system (included inserted cards, which have Grants) are:

Model Serial # FCC I D Descri ption Cabl e Descri ptions
EUT:
PCMCI A 2.4 GHz 99UT12445599 | | MRW.PCE24H 11 Mops RLAN card di rect connection
11 Mops RLAN with | aptop PC via
card PCMCI A sl ot
PT- 656022 N A. N A. Vocol I ect 2 dBi N A.
ant enna
MS I nPort Mouse N A. N A. Serial PC nouse serial cable to
serial PC port
| BM Thi nkpad 78- L3515 N A Laptop PC power cord to adapter
type 9545-006 serial cable to PC
nouse
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FCC I D MQOTT500- 33300
Descripti on of EUT: 2.4 GHz RLAN PCMCI A Card
Manuf acturer: Lucent Technol ogi es
Brand mar k: Vocol | ect
Type: 11 Mops WLAN PC card

1.4 Test Met hodol ogy.

The test nethodol ogy used has been based on the requirenents of FCC Part 15,
(10-1-97 edition), relevant clauses 15.205, 15.207, 15.209 and 15.247,. The used
nmeasuring nethods are based on the ANSI C63.4-1992 docunent.

Radi ated tests above 30 Miz were perforned at a distance of 3 neter. Field
strength neasurenments on frequencies above 1 GHz were neasured with appropriate
pre-anplifiers, antennas and a spectrum anal yser. On found frequencies the
actual level at the input of the pre-anplifier was generated with aid of a
signal generator. The output |level of the signal generator was increased with
the antenna-factor to obtain the field strength.

1.5 Test Facility

Al'l testing was perfornmed at the facilities of
d obal Certification Laboratories, Ltd.

4 Matthews Drive

East Haddam CT. 06423

USA

unl ess not ed ot herw se.

Regi strati on nunber: VOCOO0F2 Page 5 of 15




1.6 List of nmeasurenent equi pnent.

Descripti

Manuf act ur er :
Brand mar k:

The follow ng instrunentation has been used for all

FCC I D
on of EUT:

MQOTT500- 33300

2.4 GHz RLAN PCMCIA Card
Lucent Technol ogi es
Vocol | ect

Type: 11 Mops WLAN PC card

en ssi ons neasurenents.

Manuf act urer/ Descri ption Model Seri al
ADVANTEST Spect rum
R3361A 91730394
Anal yzer
ADVANTEST Preanplifier R14601 93120019
ADVANTEST Pr esel ect or R3551 92970013
Al LTECH Log Periodic
90005/ 3146 1095
Ant enna
CALI FORNI A | NSTRUMENTS
Power Supply 3800 N A
ELECTROVETRI CS Hor n
6139
Ant enna RGA- 60
EMCO Horn Antenna 2498
3115
FLUKE Digital Miltineter 76 6540398
FLUKE Ther nocoupl e Modul e 80TK 6698122
GLOBAL Laboratories N A N A
3, 10 & 30 meter OAT.S.
HEWLETT PACKARD
Spect r um Anal yzer 8569B 2607A03112
HEWLETT PACKARD
RE Power Meter 435A 1530A03143
MARCONI Si gnal GCenerator 2022C 52022- 930X
QAKTON Ther mal - hygr onet er 35612- 00 none
RAYPROOF Shi el ded Room 4536
SCHWARZBECK
50 Q Artificial Mins NNLK 8121 8121245
Net wor k
SCHWARZBECK VHA- 9103 A
Bi coni cal Antenna
SCHWARZBECK RF Recei ver
9KH to 30 MHz. VUME 1518 1518167
SCHWARZBECK RF Recei ver
30 to 1000 Mz VUME 1520 1520346
STACO ENERGY PRODUCTS None H 214

Vari abl e Aut ot r ansf or ner
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FCC I D MQOTT500- 33300
Descripti on of EUT: 2.4 GHz RLAN PCMCI A Card
Manuf acturer: Lucent Technol ogi es
Brand mar k: Vocol | ect
Type: 11 Mops WLAN PC card

1.7 Bandwi dt h and antenna f act ors.

The utilized neasuring equipment is stated in 8 1.6. The bandwi dth of the
recei ver switches automatically to the right bandwidth in accordance with
CISPR 16. This is inplenmented in the receiver. Al so the antenna factors are
included in the test receiver. The conmputer used to collect the data
automatically calculates the appropriate correction factors for the

measur enent antenna and al so the appropriate correction factor for the
cabl e | oss.

The total correction is automatically added to the neasured val ue.

2 Product |abelling.
2.1 FCC I D Label

The followi ng | abel shall be attached to the device under test.

FCC I D:. MQOTIT500- 33300

This Device conplies with Part 15 of the FCC rules.
Operation is subject to the following two conditions:
(1) This device may not cause harnful interference,
and

(2) This device nmust accept any interference
received, including interference that may cause
undesired operation

Figure 1. FCC I D | abel
The di nensions of the |abel, the location of the |abel and the type of font can
be found in the FCC regul ati on book CFR 47, parts 0 to 19, revised as per
Cct ober 1, 1993.
2.2 Location of the FCC |ID Label on the EUT
The FCC I D Label will be placed on the rear side of the W.AN PC card

See attached docunent ati on-sheet for nore detailed infornmation
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FCC I D MQOTT500- 33300
Descripti on of EUT: 2.4 GHz RLAN PCMCI A Card
Manuf acturer: Lucent Technol ogi es
Brand mark: Vocol | ect
Type: 11 Mops WLAN PC card

3 Systemtest configuration.

3.1 Justification.

The system was configured for testing in a typical fashion (as a custoner
woul d normal ly use it).

The justification of cables and equi pnent has been carried out as
prescribed in the ANS
C63. 4-1992 docunent.

The nmeasurenents were perforned on the operating frequency in the niddle of the
speci fied frequency band (channel 7: 2442 MHz).

To conplete the configuration required by the FCC, the transmtter was

tested in a | aptop PC.
Sone tests required direct connections fromthe PCMCI A card to the neasurenent

sets such as the spectrum anal yser

For radi ated “ enclosure” neasurenments a 2 dBi antenna was used in the d oba
Certification OATS facility.

3.2 EUT exercise software.

The “ CERT” programcalled was used to cause the transmitter to transmt
continuously for the tests and neasurenents, which was verified by a
receiving unit during testing. The carrier was al so checked to verify that
the informati on was being transmtted.
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FCC I D MQOTT500- 33300
Description of EUT: 2.4 GHz RLAN PCMCIA Card
Manuf acturer: Lucent Technol ogi es
Brand mar k: Vocol | ect
Type: 11 Mops WLAN PC card

3.3 Special accessories.

No special accessories are used to achieve FCC conpliance.

3.4 Equi prrent nodi fi cations.

No nodifications have been made to the equi pnent to achi eve conpliance.

Appl i cant Signature : NA Dat e : NA
Printed nane  NA Posi tion  NA

3.5 Configuration of the tested system

Bl ock di agrans of the tested systemare included in annexes attached to
this report.

4 Bl ock diagran(s) of the tested nodel.

Not applicabl e.
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FCC I D MQOTT500- 33300
Descripti on of EUT: 2.4 GHz RLAN PCMCI A Card
Manuf acturer: Lucent Technol ogi es
Brand mark: Vocol | ect
Type: 11 Mops WLAN PC card

5 Conducted em ssi on dat a.

The initial step in collecting conducted data is a scan of the measurenent range.
Al'l significant signals found were neasured with a quasi-peak detector.

Conducted em ssions on channel 7. 2442 NMHz

TERMINAL DISTURBANCE VOLTAGES DETECTED FROM 0.45MHz - 30MHz FOR
FCC PART 15, SECTION 15.207.

FILE: VOCOOOF2
EUT: LUCENT 11 Mb PCMIA LOCAL AREA NETWORK CARD

THE EUT IS A LAN CARD THAT IS INSTALLED IN APCMCIA CARD SLOT IN A
NOTEBOOK COMPUTER.

THE EUT IS POWERED BY 120 VAC.
THE EUT SERIAL NUMBER IS 99UT12445599.
CUSTOMER REPRESENTATIVE: DAVE DIGREGORIO.

MEASURED BY STEVE PETIX ON 4/4/00 TO FCC PART 15, SUBPART B, CLASS BIN AN
8'x10'x15' SHIELDED ROOM UTILIZING A SCHWARZBECK ARTIFICIAL MAINS NETWORK
MODEL NNLK8121 AND A SCHWARZBECK INTERFERENCE RECEIVER MODEL FMLK 1518.
The EUT is mounted in a IBM "Thinkpad" laptop computer, s/n 78-L3515.

The laptop is powered from a remote power supply "brick", which is powered through the Artificial
mains network.

The EUT is in a continuous transmission mode while in Channel 7.

Preliminary scans indicated that this would generate the highest representative level of conducted
emissions.

Continued on following page.
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TESTING NEUTRAL LINE :

AMPL +

AMPL LIMIT
T;E‘% Quast-p | sS8 | Quasip| pass? [MARSIN
dB(HV) | dBuv) | dB(HV)
045 | 0 011 | 48 | VEs | 479
050 | 11 | 111 | 48 | vES | 369
054 | 33 | 3311 48 | YES | 149
068 | 27 | 2711 48 | YES | 209
081 | 33 | 3311 48 | ves | 149
ALL SIGNALS ARE BELOW 30 dBuV
204 | 28 | 2811 48 | ves | 199
217 a1 s | 48 | ves | 169
258 | 30 | 3011 | 48 | vEs | 179
271 a1 | a1 | 48 | vEs | 169
208 | 31 [ a111| 48 | YEs | 169
312 | 30 | 3020 48 | ves | 178
ALL SIGNALS ARE BELOW 35 dBuV.
275 | 18 | 1820 | 48 | VES | 298
516 | 23 | 2320 | 48 | YES | 248
543 | 24 | 2420 | 48 | VES | 238
720 | 30 | 3906 48 | ves | 89
815 | 38 | 3806 48 | YES | 09
842 | 38 | 3806 48 | YES | 09
923 | 30 | 3961 | 48 | VES | 84
1018] 40 | 4061 | 48 | VES | 74
ALL SIGNALS ARE BELOW 40 dBuV.
1127 40 [ 4061 ] 48 | ves | 74
1220 40 | 2061 | 48 | VES | 74
1344 41 | 4161 | 48 | VES | 64
1960 37 | 3867 | 48 | ves | o3
2067 37 | 3860 | 48 | VES | o4
2511 33 | 3550 | 48 | VES | 125
2715| 30 | s144 | 48 | VES | 166
2756 | 40 | 4144 | 48 | VES | 66
20.06] 30 | 3040 | 48 | VES | 156
3000] 30 3305 48 | vES | 150

ALL OTHER FREQUENCIES BELOW LIMITS

continued on following page

FCC I D

Description of EUT:
Manuf act ur er :

Brand mar k:
Type:

MQOTT500- 33300

2.4 GHz RLAN PCMCIA Card
Lucent Technol ogi es

Vocol | ect

11 Mops WLAN PC card
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TESTING LINE1:

AMPL | AMPL+ 1 | iMIT
':;Es) Quast-p | sS8 | Quaskp| pass? [MARSIY
dBMV) | dBuv) | dB(HV)
0.45 0 0.11 48 YES 47.9
0.50 12 12.11 48 YES 35.9
0.54 32 32.11 48 YES 15.9
0.68 28 28.11 48 YES 19.9
0.81 34 34.11 48 YES 13.9
ALL SIGNALS ARE BELOW 30 dBuV.
2.04 28 28.11 48 YES 19.9
2.17 27 27.11 48 YES 20.9
2.58 30 30.11 48 YES 17.9
2.72 31 31.11 48 YES 16.9
3.00 31 31.20 48 YES 16.8
3.12 30 30.20 48 YES 17.8
ALL SIGNALS ARE BELOW 35 _dBuV.
4.75 20 20.20 48 YES 27.8
5.16 23 23.20 48 YES 24.8
5.43 25 25.20 48 YES 22.8
7.20 38 38.06 48 YES 9.9
8.15 38 38.06 48 YES 9.9
8.42 38 38.06 48 YES 9.9
9.00 38 38.61 48 YES 9.4
10.18 | 40 40.61 48 YES 7.4
ALL SIGNALS ARE BELOW 40 dBuV.
11.27 [ 40 40.61 48 YES 7.4
12.22 | 40 40.61 48 YES 7.4
13.44] 41 41.61 48 YES 6.4
1358 | 41 41.61 48 YES 6.4
19.69 38 39.67 48 YES 8.3
22.67 37 38.60 48 YES 9.4
25.11 30 32.50 48 YES 15.5
27.15 30 31.44 48 YES 16.6
27.56 | 40 41.44 48 YES 6.6
29.00 30 32.40 48 YES 15.6
30.00 30 33.05 48 YES 15.0

ALL OTHER FREQUENCIES BELOW LIMITS

FCC I D

Description of EUT
Manuf act ur er :

Brand mar k:

Type:

MQOTT500- 33300

2.4 GHz RLAN PCMCIA Card
Lucent Technol ogi es
Vocol | ect

11 Mops WLAN PC card

THE LUCENT 11 Mb LAN CARD MEETS THE CONDUCTED EMISSIONS REQUIREMENT OF

FCC PART 15 FOR CLASS B WITHOUT MODIFICATIONS.
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FCC I D MQOTT500- 33300
Descripti on of EUT: 2.4 GHz RLAN PCMCI A Card
Manuf acturer: Lucent Technol ogi es
Brand mark: Vocol | ect
Type: 11 Mops WLAN PC card

6 Radi ated spurious em ssion data

RADIATED EMISSIONS DATA USING FCC SECTION 15.209 LIMITS AT A 3 METER EUT TO
ANTENNA DISTANCE.

FILE: VOCOOQO0F2
EUT: LUCENT 11 Mb PCMCIA LOCAL AREA NETWORK CARD.

THE EUT IS A LAN CARD THAT IS INSTALLED IN A PCMCIA CARD SLOT IN A NOTEBOOK
COMPUTER.

THE EUT IS POWERED BY 120 VAC.
THE EUT SERIAL NUMBER IS: 99UT12445599.
CUSTOMER REPRESENTATIVE: DAVE DIGREGORIO.

MEASURED BY STEVE PETIX ON 4/6/00 TO FCC SECTION 15.209. USING THE 3 METER
OPEN AREA TEST SITE, (i.e. OATS).

A SCHWARZBECK MODEL VHA9103 BICONICAL ANTENNA, (s/n: A) IS USED FOR 30 TO
300 MHz.

AN AILTECH MODEL 96005, (s/n 1095), LOG PERIODIC ANTENNA IS USED FOR 200 TO
1000 MHz.

AN ELECTROMETRICS MODEL RGA-60 s/n 6139 GUIDED RIDGE HORN ANTENNA IS USED
FOR1TO 18 GHz.

THE ANTENNAS ARE FACING THE CARD SIDE (EUT SLOT) OF THE NOTEBOOK COMPUTER
IN ORDER TO OBTAIN FREQUENCIES OF INTEREST. THIS CORRESPONDS TO ZERO
DEGREES ON THE TURNTABLE.

ALL MEASUREMENTS BELOW 1 GHz USE QUASI-PEAK DETECTION UNLESS NOTED
OTHERWISE. MEASUREMENTS ABOVE 1 GHz USE PEAK DETECTION.

The spectrum analyzer used 1 GHz uses a resolution bandwidth of 100 kHz.
The receiver used for measurements below 1 GHz uses a resolution bandwidth of 120 kHz.

The LUCENT 11 Mbytes PCMCIA card is installed in an IBM "Thinkpad" laptop computer,
s/n 78-L3515.

The LUCENT 11 Mbytes PCMCIA card is transmitting continuously with the "CERT" test software.

Only channel 7, i.e. 2,442MHz is measured for unwanted emission compliance to 15.209.
Maximum levels are achieved with antenna height scans.

continued on next page

The following data |ists the significant spurious em ssion frequencies
(worst case), neasured levels in accordance with FCC 15.209. Phot ographs of
the test set-ups are included in annexes attached to this report.
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FCC I D

Description of EUT:

Manuf act ur er :

Brand mar k:
Type:

MQOTT500- 33300

2.4 GHz RLAN PCMCIA Card
Lucent Technol ogi es
Vocol | ect

11 Mops WLAN PC card

The following measurements of spurious emissions are taken with the transmitter operational.

THE 30 TO 300 MHz ANTENNA IS HORIZONTAL AND AT 3 METERS.

AMPL |AZIMUTH ANTENNA|] TOTAL |FCC LIMIT
Z\jﬁ(z?) QUASI-P | DEGREE L(SSASLEB FACTORS| FIELD | QUASIP | PAss? MAdRBG'N
dB(uV) s ’ dB/m | dBv/m) | dBuv/im)
204 10 0 3.60 18.62 32.22 43.5 YES 11.28
233 14 0 3.92 18.60 36.52 46 YES 9.48

NO OTHER SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.

THE 30 TO 300 MHz ANTENNA IS VERTICAL AND AT 3 METERS.

AMPL | AZIMUTH ANTENNA| TOTAL |FCCLIMIT
':I\F;ES) QUASI-P | DEGREE LC():SASLEB FACTORS FIELD QUASI-P PASS? MAdRBGIN
dB(uVv) S ' dB/m dB(uVv/m) | dB(uv/im)

NO SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.

THE 300 TO 1000 MHz ANTENNA 1S HORIZONTAL AND AT 3 METERS.

AMPL |AZIMUTH ANTENNA| TOTAL |FCCLIMIT
':’\F;ES) QUASI-P | DEGREE LgSASBL(;EB FACTORS FIELD QUASI-P PASS? MAdRBGIN
aBuv) | s ' dB/m__| dB(uvim) | dB(uvim)
3358 11 0 514 | 1736 | 3350 46 YES | 1250
598 8 0 778 | 1914 | 3492 46 YES | 11.08

NO OTHER SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.

THE 300 TO 1000 MHz ANTENNA IS VERTICAL AND AT 3 METERS.

AMPL ANTENNA| TOTAL |FCC LIMIT
Z\jﬁ(z?)' QUASI-P |AZIMUTH L(SSASBLEB FACTORS| FIELD | QUASI-P | PAss? MAdRBG'N
dB(uVv) ' dB/m | dBvim) | dB@uV/m)

NO SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.

THE 1 TO 18 GHz ANTENNA IS HORIZONTAL AND AT 1 METER.

AMPL AMPL ANTENNA| TOTAL |FCCLIMIT
'ZI\F\/I)E(ZD) QUASI-P | QUASI-P LgSAg) LEB FACTORS FIELD QUASI-P PASS? MA:BGIN
dBm dB(uVv) ' dB/m dBuVv/m) | dB(uv/m)
2442.00 -67 40 20.80 28.50 64.30 N/A N/A N/A

NO OTHER SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.

THE 1 TO 18 GHz ANTENNA IS VERTICAL AND AT 1 METER.

AMPL | AMPL ANTENNA| TOTAL |[FCCLIMIT
Z\jﬁg' QUASI-P | QUASI-P LSSASLEB FACTORS| FIELD | QUASI-P | PAss? MAC?BG'N
dBm dB(uVv) ' dB/m | dBuv/im) | dBuv/im)
2442.00 74 33 20.80 28.50 57.30 N/A N/A N/A

NO SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.

continued on next page
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FCC I D

Description of EUT:
Manuf act ur er :

Brand mar k:

Type:

MQOTT500- 33300

2.4 GHz RLAN PCMCIA Card
Lucent Technol ogi es
Vocol | ect

11 Mops WLAN PC card

The transmitter has been put into a STANDBY mode by using the "CERT" test program.

THE 30 TO 300 MHz ANTENNA IS HORIZONTAL AND AT 3 METERS.

AMPL ANTENNA| TOTAL [FCCLIMIT
TSE% QUASI-P |AZIMUTH LOCQSBLEB FACTORS| FIELD | QuAsI-P | PAss? MAdRBG'N
dB(uVv) ’ dB/m | dBuv/im) | dB(v/im)
204 11 180 3.60 18.62 33.22 435 YES 10.28
233 0 180 3.92 18.60 22.52 46 YES 23.48

NO OTHER SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.

THE 30 TO 300 MHz ANTENNA IS VERTICAL AND AT 3 METERS.

AMPL [AzIMUTH| CABLE |ANTENNA| TOTAL | LIMIT
TSE% QUASI-P | DEGREE| LOSS |FACTORS| FIELD | QUASI-P| PASS? MAdRBG'N
dB (V) S dB (uV) dB | dB(uv/m)| dBuv)

NO SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.

THE 300 TO 1000 MHz ANTENNA IS HORIZONTAL AND AT 3 METERS.

AMPL ANTENNA| TOTAL [FCCLIMIT
?SE% QUASI-P |AZIMUTH LOCéASB "dEB FACTORS| FIELD | QUASI-P | PASS? MAdRBG'N
dB(lV) ' dB/m | dB(uv/im) | dB(uV/IM)
3358 11 180 5.14 17.36 33.50 46 YES 12.50
598 5 180 7.78 19.14 31.92 46 YES 14.08

NO SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.

THE 300 TO 1000 MHz ANTENNA IS VERTICAL AND AT 3 METERS.

AMPL ANTENNA| TOTAL [FCCLIMIT
Z\F;ES) QUASI-P |AZIMUTH LocgsB LEB FACTORS| FIELD | QuAsI-P | PAss? MAdRBG'N
dB(uv) ’ dB/m | dB@uv/m) | dB(uv/m)
NO SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.
THE 1 TO 18 GHz ANTENNA IS HORIZONTAL AND AT 1 METER.
AMPL AMPL ANTENNA| TOTAL [FCCLIMIT
Tl\jﬁ(z?) QUASI-P | QuasI-P ngsB LdEB FACTORS| FIELD | QuUASI-P | PAss? MAdRBG'N
dBm dB (V) ’ dB/m | dBuv/m) | dB(uv/m)
2442.00 -68 39 20.80 28.50 63.30 N/A N/A N/A
NO SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.
THE 1 TO 18 GHz ANTENNA IS VERTICAL AND AT 1 METER.
AMPL AMPL ANTENNA| TOTAL [FCCLIMIT
TSE%‘ QUASI-P | QuAsI-P LOC;\SB "EB FACTORS| FIELD | QuAsIl-P | PAss? MAdRBG'N
dBm dB (V) ’ dB/m | dBuv/im) | dBv/im)
2442.00 -74 33 20.80 28.50 57.30 N/A N/A N/A

NO SIGNIFICANT EUT GENERATED SIGNALS FOUND FOR THIS RANGE.

THE LUCENT 11 Mbytes LAN PCMCIA CARD MEETS THE RADIATED EMISSIONS
REQUIREMENT OF FCC PART 15.209 WITHOUT MODIFICATIONS.

Regi strati on nunber:

VOCO00F2
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